



Silver State Wire Rope & Rigging
8740 S Jones Blvd | Las Vegas, Nv USA 89139
m: 702-348-5501 | p: 702-597-2010 | f: 702-896-1977
e: andrew@silverstatewirerope.net | w: SSWR.net

Performer Flying Harness Testing

Cert Log Number: 1026235-2
Customer: Climbing Sutra
Contact: Todd Rentchler

Date: 5/12/2022

Scope: Visual inspection and tensile testing of performer flying harnesses. Tested in accordance with **Climbing Sutra Standard for Performer Flying Harnesses for Climbing Style Single Point Harnesses.**

Test Parameters:

- 2 minute load test @ 405lbs
- A minimum breaking strength of 4945lbs prior to failure

Harness Type: WALL WALKER

- Serial: 42694
- Manufactured Date: 5-4-2022

Test Result: *This harness was tested at 1 suspension point on the harness.*

- Harness held at 560lbs for 2 minutes without permanent deformation or any noted damage at suspension point
- Suspension point peak load at 5160lbs
- **Harness passed**

We appreciate your working with us on this inspection, feel free to call me with any questions, 702-597-2010.

Respectfully:

Andrew Rogers

Silver State Wire Rope & Rigging

A handwritten signature in black ink, appearing to read 'Andrew Rogers'.

